15636C PARTS LIST

VOLANT COOL AIR INTAKES 1 | FILTER BOX 2 | #048 CLAMPS 1 | 3/8% X 17 BREATHER HOSE
PART NO.: 15636C 1 | FILTER BOX LID 2 | #056 CLAMPS 1 |15 174’ RUBBER TRIM W/SPONGE
sz|_|>_|_|>|_|”_”_”_z HZWA_NCOAH_H_ZW 1 | FILTER BOX ADAPTER 1 [ 3" X 2 SLEEVE 1 | MASS AIR FLOW GASKET
1 | VOLANT AIR FLOW DUCT 1 |3 1/4* HUMP HOSE L | 174 NUT
WWW.VOLANT.COM 1 | RAM FILTER W/CLAMP 3 | 1/4*-20 BOLTS 1 | VOLANT BRACKET
TECH SUPPORT: (S09) 481-3888 | 5 |1/4"-20 TRUSS HEAD SCREWS | 3 |1/4* LOCK WASHERS
5 | 1/4% RUBBER WASHERS 4 | 174" WASHER
(5) 1/4°-20 TRUSS HEAD SCREWS
¢5) 1/4* RUBBER WASHERS
MASS AIR FLOW GASKET
3/8" X 17 MASS AIR FLOW SENSOR FILTER BOX § FLTER Box LID
#048 —— @D BREATHER HOSE (@ 1/4* WASHERS = =
CLAMPS (@ 1/4* LOCK WASHERS TO 0 o)
(2 1/4°-20 BOLTS FENDER
3 X 2 WELL
SLEEVE RAM FILTER W/CLAMP
3 1/47
4048 LI N N 1 |
w4 A oo~ A o AT e
CLAMPS O Q O =] Inllm._mnutlnnum__." il @iﬁ:
_ IIZoz===q)
D ——T © i
| |EZZZzz=c Ji -
| _THHHHHHHH__ (@]
' ipzzzzz==d]
[E=======
VOLANT =] I jp====z==3! 15 1/4*
AIR DUCT il s ity = RUBBER TRIM
#056 #056 < W/SPONGE 7
CLAMPS CLAMPS ATTACH THE BRACKET |—
TO THE RADIATOR CORE |
SUPPORT WITH A
\@ PREXISTING STOCK BOLT.
1/4* NUT

dolant

P e fre rnm an e e

1/4” LOCK WASHER
174" WASHER
VOLANT FILTER BOX
VOLANT BRACKET
174" WASHER
1/4"-20 BOLTS



